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5F Annex Dragon Pearl Plaza
2123 Pudong Avenue
Shanghai 200135 - P.R. CHINA
Tél. : +86 21 68 55 50 32 Report No.: S170607511_1 22 June 2017
Fax : +86 21 68 55 50 33
E-mail : ctcshanghai@ctcgroupe.com

APPLICANT: SHIJTAZHUANG OAK DOER IMP. & EXP. CORP.
(C31264)
ROOM 709, BLOCK D, NO. 88, HUAIAN

WEST ROAD, ZHONGYUAN COMMERCIAL
BUILDING, SHIJITAZHUANG, HEBEI, CHINA

Date ofreceipt 15 June 2017

Testing period ~ :21 June 2017
Buyer: — 121 June 2017

Sample description: Fabric:60%cotton 40%polyester canvas 270gsm in Dark grey/light grey colours,
100%polyester 600D OXFORD 205gsm in Grey

Reference no. : Pants

Test(s) requested = For CE Marking : Yes

Service :REGULAR Previous report -

Brand / Section T Product category

Season i Product type

End use - WORKWEAR Test stage :FIRST TEST
Factory name i Supplier name B

Factory code e Exported to (ITALY

1. Conclusion:

Tests description Conformity
1 Dimensional stability to washing (ISO 6330:2012/ISO 3759:2011) Pass

Pass: requirements met  Fail: requirements not met  None: no requirement for this test  N/A: not applicable

Approved by

Henry YAN
Laboratory Supervisor

The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the sample (s) tested.
Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 6 months. The test report shall not be reproduced, except
in full, without the written approval of the testing laboratory.
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Report No.: S170607511_1 22 June 2017

APPLICANT: SHIJTAZHUANG OAK DOER IMP. & EXP. CORP.

(C31264)
2. Sample(s) description assignhed by laboratory:
Size Analyzed product Description Sample information
GLOVE
Pants
170607511 ,
170607511 170607511-2
The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the sample (s) tested.

Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 6 months. The test report shall not be reproduced, except
in full, without the written approval of the testing laboratory.
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APPLICANT: SHIJTAZHUANG OAK DOER IMP. & EXP. CORP.
(C31264)
3. GLOVE/
Pants
Method Client Unit Result Conformity
Requirement

Dimensional stability to ISO 5077 : 2007 <3% Pass

washing (ISO 6330:2012/ISO

3759:2011)
Washing procedure 4N
Washing temperature °C 40
Cycle type Normal
Reference detergent 3
Total load kg 2
Number of wash(es) 5
Drying procedure Line dry
Change of A % -2.0
Change of B % 0.0
Change of C1 % -1.0
Change of C2 % -0.5
Change of D % -1.0
Change of E1 % 0.0
Change of E2 % 0.0
Change of F1 % 0.0
Change of F2 % 0.0
Change of G1 % 0.0
Change of G2 % 0.0
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The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the sample (s) tested.

Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 6 months. The test report shall not be reproduced, except
in full, without the written approval of the testing laboratory.
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APPLICANT: SHI JTAZHUANG OAK DOER IMP. & EXP. CORP.
(C31264)
END OF TEST REPORT
The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the sample (s) tested.

Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 6 months. The test report shall not be reproduced, except
in full, without the written approval of the testing laboratory.



